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TEST REPORT

Report number : JPD-TR-17217-0
Issue date : October 31, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant ) :  KYOCERA Corporation

Equipment under test (EUT) : Tablet

Model number . FAS51

FCCID . JOYFAS51
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Test place . TOV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Tablet.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Tablet

Kyocera

FA51

N/A

Pre-Production

Battery: DC 3.8V

(W) 126.0 x (D) 8.6 x (H) 214.0mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
27.913mW (IEEE802.11b)
113.449mW (IEEE802.11g)
121.227mW (IEEE802.11n: HT20)

Internal antenna

0.9dBi

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N[OOI~ WIN|F

=
o

[EEN
=

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Tablet KYOCERA FA51 N/A JOYFAS1 EUT
2 | AC Adapter au N/A N/A N/A *
3 | USB conversion | ANKER N/A N/A N/A *
connector
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Tablet
(EUT)
UsBTypeC | 3. a 2. AC Adapter AC 120V
micro USB 60Hz
Type-B

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0

FCC ID: JOYFA51
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum

Attenuator Analyzer

EUT

Coaxial cable

4.2 Limit

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date October 12, 2017

Temperature 222 [C]

Humidity 525 [%] Test engineer

Test place Shielded room No.4 Tadahiro Seino

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 8.573 16.435 17.633
Middle 2437 8.556 16.412 17.625
High 2462 8.109 16.418 17.633
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 13.112 16.563 17.696
Middle 2437 13.131 16.533 17.695
High 2462 13.168 16.541 17.710

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0

FCC ID: JOYFA51




4.4 Trace data
[[EEE802.11b]

Channel Low
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Ref 18 dBm
#Peak

Atten 28 dB

Lafw

M1 2

Center 2.412 08 GHz Span 30 MHz

#Res BH 100 kHz *VBH 360 kHz Sweep 2.867 ms (1001 prs)

Occupied Bandwidth Occ BN % Pur  99.00 %
13.1116 MH=z kdB <6005

Transmit Freq Error  41.259 kHz

% dB Banduidth 8.573 MHz

Channel Middle

Ref 1@ dBm
#Peak

Atten 28 dB

LaRw

ML $2)
Center 2.437 08 GHz
#Res BH 100 kHz

Occupied Bandvidth
13.1312 MHz

Transmit Freq Error
% dB Banduidth

2.218 kHz
8.556 MHz

Span 30 MHz
Sweep 2.867 ms (1801 pts)

Occ BH % Pwr 99.00 ¥
x dB  -6.00 dB

*UBH 368 kHz

Channel High

Ref 16 dBm

Atten 28
#Peak

dB

Lafw
M1 2

Center 2.462 88 GHz
#Res BW 100 kHz

Occupied Bandwidth

13.1677 MHz
Transmit Freq Error  -25.832 kHz
% dB Bandwidth 8.169 MHz

Span 30 MHz
Sweep 2.867 ms (1001 prs)

Occ BH % Pwr 99.00 ¥
x dB  -6.00 dB

*VBH 360 kHz

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51

Zacta
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[IEEES02.11g]

Channel Low

Ref 18 dBm Atten 28 dB

#Peak

Log

1@ Dol A A fn v -
dB/ s

Lafw

M1 2
Center 2.412 88 GHz

Span 30 MHz

#Res BMW 100 kHz sUBH 368 kHz Sweep 2.867 ms (1801 pts)
Occupied Bandvidth Occ BN % Pur  99.00 %
16.5634 MHz xd& -6.00dB

Transmit Freq Error  13.574 kHz
% dB Bandwidth 16.435 MHz

Channel Middle

Ref 1@ dBm Atten 28 dB
#Peak

LaRw

ML $2)

Center 2,437 80 GHz Span 30 MHz

#Res BH 100 kHz #UBH 368 kHz Sweep 2.867 ms (1001 pts)

Occupied Bandvidth Occ BH % Pur  93.00 %
16.5333 MHz xde  -6.00dB

Transmit Freq Error  554.650 Hz
% dB Bandwidth 16.412 MHz

Channel High

Ref 1@ dBm Atten 28 dB
P eak

LafAy
M1 S2
Center 2,462 00 GHz Span 30 MHz
#“Res BH 100 kHz *VBH 300 kHz Sweep 2,867 ms (1001 prs)
Occupied Bandwidth Occ BH % Pur  99.00 %
16.5411 MHz ¥dB! 6005
Transmit Freq Error  -8.441 kHz
% dB Banduidth 16.418 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1

FCC ID: JOYFA51



Page 12 of 73

Zacta

[IEEES02.11n (HT20)]

Channel Low

Ref 18 dBm Atten 28 dB
#Peak

Lafw

M1 2
Center 2.412 88 GHz

Span 30 MHz

#Res BMW 100 kHz sUBH 368 kHz Sweep 2.867 ms (1801 pts)
Occupied Bandvidth Occ BN % Pur  99.00 %
17.6957 MHz xd& -6.00dB

Transmit Freq Error  17.282 kHz
% dB Bandwidth 17.633 MHz

Channel Middle

Ref 1@ dBm Atten 28 dB
#Peak

LaRw

ML $2)

Center 2,437 80 GHz Span 30 MHz

#Res BH 100 kHz #UBH 368 kHz Sweep 2.867 ms (1001 pts)

Occupied Bandvidth Occ BH % Pur  93.00 %
17.6948 MHz xde  -6.00dB

Transmit Freq Error  7.298 kHz
% dB Bandwidth 17.625 MHz

Channel High

Ref 1@ dBm Atten 28 dB
P eak

LafAy
M1 S2
Center 2,462 00 GHz Span 30 MHz
#“Res BH 100 kHz *VBH 300 kHz Sweep 2,867 ms (1001 prs)
Occupied Bandwidth Occ BH % Pur  99.00 %
17.7098 MHz ¥dB! 6005
Transmit Freq Error  -5.174 kHz
% dB Banduidth 17.633 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1

FCC ID: JOYFA51
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
IW(1000mW) or less
5.3 Measurement result
Date . October 12, 2017
Temperature . 222 [C]
Humidity . 525 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[IEEES02.11b]

Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 2.63 10.77 13.40 21.888 =1000 PASS
Middle 2437 3.69 10.77 14.46 27.913 =1000 PASS
High 2462 3.05 10.77 13.82 24.077 =1000 PASS
[IEEE802.119]
Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 8.81 10.77 19.58 90.866 =1000 PASS
Middle 2437 9.78 10.77 20.55 113.449 =1000 PASS
High 2462. 9.37 10.77 20.14 103.348 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 8.96 10.77 19.73 93.929 =1000 PASS
Middle 2437 10.07 10.77 20.84 121.227 =1000 PASS
High 2462 9.30 10.77 20.07 101.601 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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Date . October 12, 2017
Temperature . 222 [C]
Humidity . 525 [%)] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -7.80 2400.00 -58.90 51.10 Atleast 20dB below from peak of RF PASS
High 2462 -7.74 2483.66 -65.17 57.43 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -11.12 2398.88 -46.35 35.23 Atleast 20dB below from peak of RF PASS
High 2462 -10.91 2483.50 -58.82 47.91 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -11.12 2399.44 -45.23 34.11 Atleast 20dB below from peak of RF PASS
High 2462 -10.95 2483.66 -57.88 46.93 Atleast 20dB below from peak of RF PASS

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0

FCC ID: JOYFA51
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6.4 Trace data
[IEEE802.11b]

Channel Low

a5 Agilent
Mkr3 2.412 48 GHz
Ref 16 dBm Atten 20 dB -7.80 dBm
#FPeak
Log
16
dB/
D
-27.8
dBm
LaAy
Ml S2 | |
Center 2.400 00 GHz Span 80 MHz
#Res BH 100 kHz #BH 306 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 1y Freq 2.406 89 GHz ~58.96 dBm
2 1 Freq 2.408 88 GHz -58.98 dBm
3 1) Freq 2.412 48 GHz -7.88 dBn
Channel High

=5 Agilent
Mkrl 2.483 66 GHz

Fef 18 dBEm Atten 20 dB -65.17 dBm
#Peak
Log i 3 1
16 | |
dB/ | i |
D
—-27.7
dBm
LaRv
V1 2 . |
Center 2.483 50 GHz Span 88 MHz
#Res BH 100 kHz *UBH 386 kHz Sweep 7.667 ms (1601 pts)
Marker Trace Type X Axis Amplitude
1 1y Freg 2.483 66 GH=z -65.17 dBm
2 1y Freq 2.483 58 GHz -65.32 dBm
3 1y Fregq 2.461 58 GHz -7.74 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[IEEES02.11g]

Channel Low
2 Agilent

Mkrl 2.398 88 GHz
Fef 16 dBm Atten 20 dB -46.35 dBm
#Feak
Log
16
dB/
D
-31.1
dBm ' '
LAy it
Wl §2 . [
Center 2.400 00 GHz Span 80 MHz
#Res BH 100 kHz *UBH 368 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.398 88 GHz -46.35 dBm
2 1) Freq 2.48 08 GHz -47.92 dBu
3 €1y Freq 2.419 52 GHz -11.12 dBm
Channel High

=5 Agilent
Mkrl 2.483 50 GHz
Fef 18 dBEm Atten 20 dB -58.82 dBm
#Feak
Log
16
dB/
-30.9 .
dBm '
LaRv
V1 2 . |
Center 2.483 50 GHz Span 88 MHz
#Res BH 100 kHz *UBH 386 kHz Sweep 7.667 ms (1601 pts)
Marker Trace Type X Axis Amplitude
1 1y Freq 2.483 58 GHz -58.82 dBm
2 1y Freg 2.483 58 GHz -58.82 dBm
3 1y Fregq 2.455 74 GHz -168.91 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
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[IEEES02.11n (HT20)]

Channel Low
2 Agilent

Mkrl 2.399 44 GHz
Fef 18 dBEm Atten 20 dB -45.23 dBm
#Feak
Log
16
dB/
D
-31.1
dBm
LaAy
Wl §2 | |
Center 2.400 00 GHz Span 80 MHz
#Res BH 100 kHz *UBH 368 kHz Sweep 7.667 ms (1001 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2,399 44 GHz -45.23 dBm
2 1y Freq 2.408 80 GHz -45.67 dBm
3 €1y Freq 2.419 52 GHz -11.12 dBm
Channel High

5 Agilent

Mkrl 2.483 66 GHz
Fef 18 dBEm Atten 20 dB -57.88 dBm
#Feak
Log
16
dB/
Dl .w"”/
-31.0 .
dBm '
LaRv
V1 2 . |
Center 2.483 50 GHz Span 88 MHz
#Res BH 100 kHz *UBH 386 kHz Sweep 7.667 ms (1601 pts)
Marker Trace Type X Axis Amplitude
1 (1) Freq 2.483 B6 GHz -57.88 dBm
2 1y Freg 2.483 58 GHz -58.28 dBm
3 1y Fregq 2.455 74 GHz -18.95 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date . October 12, 2017

Temperature . 222 [C]

Humidity . 525 [%] Test engineer

Test place . Shielded room No.4 Tadahiro Seino

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



7.4 Trace data
[IEEE802.11b]

Channel Low

30MHz-1GHz
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1GHz-5GHz

- Agilent - Agilent
Mkrl £49.8 MHZ] Mkr2 4.816 GHZ|
Ref 16 dBm Atten 26 dB -78.21 dBm | [Ref 18 dBm Atten 26 dB -68.49 dBm
#Peak #Peak
Log Log
e e
dB/ dB/
DI DI
-28.2 -28.2
dBm T 1 dBm 2
Lafv e e e e ; Lafv [ 5 " ol
b 52 ‘ b 52 '
Start 30.8 MHz Stop 1000 0 GHz| [Start 1.008 GHz Stop 5.000 GHz
#Res BH 100 kHz *VBH 300 kHz Sweep 92.73 ms (1801 pts) | [#Res BW 108 kHz *UBH 300 kHz Sweep 382.3 ms (1001 prs)
Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Anplitude
1 1y Freg £49.8 MHz -78.21 dBm 1 1y Freg 2.412 6Hz -8.25 dBn
2 [¢h} Freq 4.816 6Hz -68.49 dBn
5GHz-10GHz 10GHz-15GHz

- Agilent

- Agilent

Mkrl 6.955 GH]

Mkrl 14.765 GHZ

Ref 10 dBm Atten 26 dB 67.53 dBn | Ref 10 dBm Atten 26 dB —64.74 dBm
#Peak #Peak

Log Log

1o 1o

dB/ dB/

i i . | .

28,2 28,2 I
B ‘ - : B | -

i | " i SO SR WORSNON i I} e in A TPV
b s2 ‘ ' | b s2

Start 5,000 GHz
#Res BH 100 kHz

*UBH 368 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1601 pts)

[Start 10000 GHz
#Res BH 100 kHz

#UBH 368 kHz

Stop 15,000 GHz
Sweep 477.9 ms (1601 pts)

Type

Marker Trace
1 1 Freg

X Axis
6.955 GHz

Anplitude
-67.58 dBm

Type

Marker Trace
1 1) Freg

X Axis
14.765 GHz

Anplitude
-64.74 dBm

15GHz-20GHz

20GHz-25GHz

- Agilent

Mkrl 16.335 GHZ

- Agilent

Mkrl 24.565 GHZ

Ref 10 dBm fAtten 20 dB —65.00 dBm | [Ref 10 dBm fAtten 20 dB —64.26 dBm
#Peak #Peak

Log Log

e e

4B/ 4B/

ol | I | | | oI

-28.2 A -28.2 .

dEm ! L% - 1 dEm ! — i i 3

Lafy i s & LgRy [eseetemis ? !

b1 s2 | ' b1 s2

[Start 15.000 GHz
#Res BW 100 kHz

*VBH 300 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 [&H] Freq 16.335 GHz -65.88 dBm 1 [¢H] Freq 24.565 GHz -64.26 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



Page 22 of 73

Channel Middle
30MHz-1GHz

1GHz-5GHz

- Agilent

Mkrl 476.2 MHZ]

- Agilent

Mkr2 4.876 GHZ

Ref 10 dBm Atten 26 dB 7108 dEn | Ref 10 dBm Atten 26 dB _67.76 ¢
#Peak #Peak

Log Log 2

1o 1o

B/ B/

i i

27,6 27,6

B ‘ - — - - B 5
Lafy . e T o ; i o LaRv s - i e o b
b s2 | ' | ' ' | b s2

Start 30.0 MHz
#Res BH 100 kHz

Stop 1,600 @ GHz

“UBH 368 kHz Sweep 92.73 ms (1001 pts)

Start 1,000 GHz
#Res BH 100 kHz

#UBH 368 kHz

Stop 5,008 GHz
Sweep 382.3 ms (1001 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (6] Freq 476.2 MHz -71.88 dBm 1 (6] Freq 2.436 GHz -7.81 dBm
2 [¢5] Freg 4.876 GHz ~-67.76 dBm
5GHz-10GHz 10GHz-15GHz

- Agilent

Mkrl 7.758 GHZ]

- Agilent

Mkrl 14.485 GHZ

Ref 18 dBm Atten 26 dB -66.91 dBm | [Ref 18 dBm Atten 26 dB -65.37 dBm
#Peak #Peak
Log Log
e e
dB/ dB/
] DI |
£ £ 1

m T T 1 T m

x R

LOAY  beosmimanamios il e 2 - . Lafiy o " 4 " ol o .
b s2 ‘ ' ' b 2

[Start 5.000 GHz
#Res BW 100 kHz

Stop 10.000 GHz

#UBH 360 kHz Sweep 477.9 ms (1001 pts)

[Start 10.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 15.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type
1 (&3] Freq

X Axis
7.758 GHz

Anplitude
-66.91 dBm

Marker Trace Type
1 [&5] Freq

X Axis
14.485 GHz

Anplitude
-65.37 dBm

15GHz-20GHz

- Agilent

20GHz-25GHz

- Agilent

Mkrl 16.285 GHZ

Mkrl 24.970 GHZ

Ref 18 dBm Atten 28 dB -65.76 dBm | Ref 18 dBm Atten 28 dB -63.87 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI DI

-27.0 -27.0 o
(dBm T § T (dBm T I T I I 9
Lot 7 fattints i s W 7 T ] T

W1 §2 W1 §2

[Start 15.000 GHz
#Res BW 100 kHz

Stop 20.000 GHz

#UBH 360 kHz Sweep 477.9 ms (1001 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 [&H] Freq 16.285 GHz -65.76 dBm 1 [¢H] Freq 24.978 GHz -63.87 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1
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Channel High
30MHz-1GHz
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1GHz-5GHz

= Agilent

Hkrl 464.6 MHZ]

- Agilent
Mkr2  4.924 GHz

Ref 18 dBm Atten 26 dB -78.71 dBm | [Ref 1@ dBm Atten 26 dB -63.33 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

] ]

-27.5 -27.5

(dBm i (dBm 1 1 2
LaAy - T 2 : LaAy ; A vianh - 2
b 52 ‘ ' ' b 52 '

[Start 30.0 MHz

#Res BW 100 kHz *UBH 300 kHz

Stop 1.800 B GHz
Sweep 92.73 ms (1001 pts)

[Start 1.000 GHz
#Res BW 100 kHz

Stop 5.000 GHz

#UBH 360 kHz Sweep 382.3 ms (1001 pts)

Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Anplitude
1 [$5] Freq 464.6 MHz -708.71 dBm 1 [&5] Freq 2.464 GHz -7.53 dBm
2 5] Freg 4.924 6Hz -68.33 dBm
5GHz-10GHz 10GHz-15GHz

= Agilent

Hkrl 6.948 GHz]

- Agilent
Mkrl 13.868 GHZ

Ref 18 dBm Atten 26 dB -67.97 dBm | [Ref 1@ dBm Atten 26 dB -64.58 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

] ]

275 275 "

4B ! i ] 4B ! i i % ;

LaAY byt v o Atk 4 gy pohstnsbimmsnitmd e Ja Ahnbe ! 1

b1 s2 | ' b1 s2 | '

[Start 5.000 GHz

#Res BW 100 kHz *UBH 300 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 10.000 GHz
#Res BW 100 kHz

Stop 15.000 GHz

#UBH 360 kHz Sweep 477.9 ms (1001 pts)

Marker Trace Type
1 (&3] Freq

X Axis
6.948 GHz

Anplitude
-67.97 dBm

X Axis
13.868 G6Hz

Marker Trace Type
1 [&5] Freq

Anplitude
-64.58 dBm

15GHz-20GHz

Agilent

Mkrl 15.720 GHZ

20GHz-25GHz

Agilent

Mkrl 24.855 GHZ

Ref 18 dBm Atten 268 dB -65.19 dBm | [Ref 18 dBm Atten 26 dB -63.56 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

] | | | | | | | ] | | | ! | | | | |

-27.5 | -27.5 N
e pt—y i - - ) i ! i - -
P s e S R B e B : i : - -

b1 52 | ' | ' | | b1 52

Start 15,000 GHz

#Res BH 100 khz *UBH 368 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1601 pts)

[Start 20.000 GHz
#Res BW 100 kHz

Stop 25.000 GHz

#UBH 360 kHz Sweep 477.9 ms (1061 pts)

Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Anplitude
1 1 Freq 15.728 6Hz -65.19 dBm 1 (&3] Freq 24.855 GHz -63.50 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
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[IEEES02.11g]

Channel Low
30MHz-1GHz

Page 24 of 73

1GHz-5GHz

#  Agilent

Mkrl  470.4 HHZ]

## Agilent

Mkr2 3088 GHZ

Fef 18 dBm Atten 26 dB —71.04 dBm | Ref 10 dBm Atten 26 dB —65.55 dBm
P eak P eak

Log Log

Lo Lo

B/ B/

1] 1]

-31.4 -31.4

(B 1 (B 2

Lo yarewves 3. — — Lofv o “J u‘w-«m 2

Wl 52 Wl 52

[Start 3.9 MHz
#Res BH 186 kHz

#UBH 300 kHz

Stop 1.6 8 5Hz
Sweep 92,73 ms (1001 pts)

Start 1066 GHz
#Res BH 186 kHz

#UBH 300 kHz

Stop 5,000 GHz
Sweep 382.3 ms (1001 pts)

Marker  Trace Type i Axis Amplitude Marker  Trace Type i Axis Amplitude
1 (s8] Freq 478.4 MHz -71.84 dBm 1 (s8] Freq 2,412 GHz -11.38 dBm
2 [¥%) Freg 3.888 GHz -E3.85 dBn

5GHz-10GHz 10GHz-15GHz

#  Agilent

Agilent

Mkrl 7058 GHZ

Hkrl 13.638 GHE

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

#UBH 300 kHz

Fef 1@ dBm Atten 26 dB —66.06 dBm | Ref 18 dBm Atten 26 dB —65.51 dBm
P eak P eak

Log Log

L L

B/ B/

] ]

314 314

ldEm 4 ldEm s

Larw Fr ey e - I b = b Larw . i d ot L

Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type
1 (6] Freq

i Axie

7.858 GHz

Amplitude
-68.66 dBm

Marker Trace Type
1 (6] Freq

i Axie
13,600 GHz

Amplitude
-65.51 dBm

15GHz-20GHz

#  Agilent

20GHz-25GHz

## Agilent

Hkrl  15.055 GHE

Hkrl  24.528 GHE

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

#UBH 300 kHz

Fef 1@ dBm Atten 26 dB —66.03 dBm | Ref 18 dBm Atten 26 dB —63.51 dBm
P eak P eak

Log Log

L L

B/ B/

] ]

314 . 314 N
(dEm (dEm

[y Do e . obematon] [ » UL PSP PPN AR P 2N
Wl 52 Wl 52

[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i A Amplituds Marker Trace Type i A Amplituds
(S B Freq 15.855 GHz -EE.A3 dBm (S B Freq 24.828 GHz -63.61 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1
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Channel Middle
30MHz-1GHz
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1GHz-5GHz

- Agilent

Mkrl 896.2 MHZ]

- Agilent

Mkr2 3.834 GHz]

Ref 18 dBm Atten 268 dB -70.63 dBm | [Ref 1@ dBm Atten 268 dB -68.82 dBm
#Peak #Peak

Log Log 5

e e

4B/ B/

] | ]

-30.2 | -30.2

(dBm Al (dBm Tz

LaAy ! { e+ T e T i e LaAy Al e - o~
b 2 ‘ ' ' | b 2

Start 30.0 MHz

#Res B 100 khz *UBH 368 kHz

Stop 1,600 @ GHz
Sweep 92.73 ms (1001 pts)

Start 1,000 GHz
#Res BH 100 kHz

#UBH 368 kHz

Stop 5,008 GHz
Sweep 382.3 ms (1001 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (6] Freq 896.2 MHz -78.63 dBm 1 1) Freq 2.432 GHz -18.23 dBm
2 (¢5] Freg 3.884 GHz -68.82 dBm
5GHz-10GHz 10GHz-15GHz

- Agilent

Mkrl 6.97@ GHz

- Agilent

Mkrl 14.385 GHZ

Ref 18 dBm Atten 28 dB -67.36 dBm | Ref 18 dBm Atten 28 dB -64.58 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI DI

-306.2 -306.2 N

(dBm T T 1 T (dBm T T T -3

LaAv M . -~ = LAy A XY ot At " " + ¢

b s2 ‘ ' b 2 |

[Start 5.000 GHz
#Res BW 100 kHz #UBH 360 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 10.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 15.000 GHz
Sweep 477.9 ms (1801 pts)

Marker  Trace Type ¥ Axis
1 1y Freg £.978 GHz

Anplitude
-67.36 dBm

Marker Trace
1 [&5]

Type ¥ Axis
Freg 14.385 GHz

Anplitude
-64.58 dBm

15GHz-20GHz

- Agilent

20GHz-25GHz

- Agilent

Mkrl 15140 GHZ

Mkrl 24.825 GHZ

Ref 18 dBm Atten 28 dB -65.67 dBm | Ref 18 dBm Atten 28 dB -63.64 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI DI | | | ! | | ! ! |

-306.2 -306.2 i
(dBm % T (dBm T I | l e
Lafv ot dbedesant | ofv !

W1 §2 W1 §2

[Start 15.000 GHz

#Res BW 100 kHz *UBH 300 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 [&H] Freq 15.148 6Hz -65.67 dBm 1 [¢H] Freq 24.825 GHz -63.64 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1
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Channel High
30MHz-1GHz
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1GHz-5GHz

- Agilent

Mkrl 335.6 MHZ

- Agilent

Mkr2 3.54@ GHz]

Ref 16 dBm Atten 26 dB -71.08 dBm | [Ref 16 dBm Atten 26 dB -68.28 dBm
#Peak #Peak
Log Log |
e e |
B/ B/ ﬂ |
DI DI
31,1 31,1
(dBm Z (dBm 2
Lafv |, . sl - -~ d Lefv bs 2 W
b 2 | b 2
[Start 30,0 MHz Stop 1,000 @ GHz| [Start 1,808 GHz Stop 5,008 GHz
#Res BH 100 kHz #UBH 368 kHz Sweep 92.73 ms (1801 pts) [ [#Res BH 108 kHz #UBH 368 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type X fixis Anplituds Marker  Trace Type X Axis Anplituds
1 ) Freq 335.6 MHz -71.88 dBm 1 I¢8} Freq 2.468 BHz -11.14 dBn
2 1 Freg 3.548 6Hz -68.28 dBn
5GHz-10GHz 10GHz-15GHz

- Agilent - Agilent
Mkrl 7.810 GHZ| Mkrl 13.325 GHZ
Ref 16 dBm Atten 26 dB -66.73 dBm | [Ref 18 dBm Atten 26 dB -64.37 dBm
#Peak #Peak
Log Log
e e
dB/ dB/
DI DI 1
-31.1 -31.1 i
(dBm T T z (dBm & I
il A i
LaAy W ot b Loy i - ! "
b 52 ‘ ' bt 52
[Start 5.000 GHz Stop 10,000 GHz| [Start 10.008 GHz Stop 15.000 GHz
#Res BH 100 kHz *VBH 300 kHz Sweep 477.9 ms (1801 prs) | [#Res BW 108 kHz sUBH 368 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 1y Freg 7.818 6Hz -66.73 dBn 1 1y Freg 13.325 GHz -64.37 dBn

15GHz-20GHz

- Agilent

20GHz-25GHz

- Agilent

Mkrl 19.380 GHZ

Mkrl 24.865 GHZ

Ref 18 dBm Atten 28 dB -65.14 dBm | Ref 18 dBm Atten 28 dB -64.82 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

DI DI

-31.1 -31.1 i
(Bm ; u. " (Bm .‘. P St ol W
LaAy : LaAy f } t

W1 §2 W1 §2

[Start 15.000 GHz

#Res BW 100 kHz *UBH 300 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 [&H] Freq 19.308 6Hz -65.14 dBm 1 [¢H] Freq 24.865 GHz -64.82 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1
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[IEEES02.11n (HT20)]

Channel Low
30MHz-1GHz

1GHz-5GHz

- Agilent

Mkrl 399.6 MHZ

- Agilent

Mkr2 3.876 GHZ

Ref 16 dBm Atten 26 dB -70.42 dBm | [Ref 18 dBm Atten 26 dB -68.66 dBm
#Peak #Peak
Log Log .
e e
dB/ dB/
DI DI
-31.3 -31.3
(dBm 1 (dBm T2
LaAy : i A v ;| e ] [LoAv v 2. " !
b 52 b 52 ‘
Start 30.8 MHz Stop 1000 0 GHz| [Start 1.008 GHz Stop 5.000 GHz
#Res BH 100 kHz *VBH 300 kHz Sweep 92.73 ms (1801 pts) | [#Res BW 108 kHz *UBH 300 kHz Sweep 382.3 ms (1001 prs)
Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Anplitude
1 1y Freg 300.6 MHz -78.42 dBm 1 1y Freg 2.488 GHz -11.29 dBn
2 ) Freq 3.876 6Hz -88.66 dBm
5GHz-10GHz 10GHz-15GHz

- Agilent

Mkrl 6.875 GHZ]

- Agilent

Mkrl 14.315 GHZ

Ref 18 dBm Atten 26 dB -67.55 dBm | [Ref 18 dBm Atten 26 dB -64.71 dBm
#Peak #Peak

Log Log

e e

B/ B/

Dl Dl | | |

313 313 .|

dBm $ dBm I I

LoFie | | | - N e o] gy Pt N PR VUV AU . T —
b1 52 | | | b1 52

Start 5,000 GHz
#Res BH 100 kHz

Stop 10,008 GHz

“UBH 368 kHz Sweep 477.9 ms (1601 pts)

[Start 10000 GHz
#Res BH 100 kHz

Stop 15,000 GHz

“UBH 368 kHz Sweep 477.9 ms (1601 pts)

Marker Trace Type
1 i

Freg

X Axis
6.875 GHz

Anplitude
-67.55 dBm

Marker Trace
1

[&5]

Anplitude
-64.71 dBm

Type

X Axis
Freg 14.315 6Hz

15GHz-20GHz

Agilent

Mkrl 16.199 GHZ

Agilent

20GHz-25GHz

Mkrl 24.555 GHZ

Ref 18 dBm Atten 26 dB -65.12 dBm | [Ref 1@ dBm Atten 26 dB -63.89 dBm
#Peak Peak
Log Log
e e
dB/ B/
DI DI I I
-31.3 ~31.3 |4
(dBm $ i (dBm = o %
Lafiy S o b f Lafv = i T
V1 $2 W1 s2
[Start 15.000 GHz Stop 20.000 GHz| [Start 20,000 GHz Stop 25,000 GHz
#Res BH 100 kHz *VBH 300 kHz Sweep 477.9 ms (1801 pts) | [#Res BH 100 kHz *VBH 360 kHz Sneep 477.9 ms (1001 pts)
Marker Trace Type X Axis Anplitude Marker Trace Type X Axis Anplitude
1 ) Freq 16.198 GHz -65.12 dBm 1 I¢H) Freq 24.555 GHz -63.89 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1

FCC ID: JOYFA51



Channel Middle
30MHz-1GHz
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1GHz-5GHz

- Agilent

Mkrl 852.6 MHZ]

- Agilent

Mkr2 3.116 GHZ

Ref 18 dBm Atten 268 dB -70.85 dBm | [Ref 1@ dBm Atten 268 dB -69.81 dBm
#Peak #Peak

Log Log S

e e

dB/ dB/ N

] ]

-31.1 -31.1

(dBm Y (dBm

LaFv = = e s yr R Ay LaFy 5 .

b 52 | b 52

Start 30.0 MHz
#Res BH 100 kHz

*UBH 368 kHz

Stop 1,600 @ GHz
Sweep 92.73 ms (1001 pts)

Start 1,000 GHz
#Res BH 100 kHz

#UBH 368 kHz

Stop 5,008 GHz
Sweep 382.3 ms (1001 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (6] Freq 852.6 MHz -78.85 dBm 1 1) Freq 2.444 GHz -11.88 dBm
2 (¢5] Freg 3.116 GHz ~-69.81 dBm
5GHz-10GHz 10GHz-15GHz

- Agilent

Mkrl 6.835 GH]

- Agilent

Mkrl 14.335 GHZ

Ref 18 dBm Atten 26 dB -67.55 dBm | [Ref 1@ dBm Atten 26 dB -64.93 dBm
#Peak #Peak

Log Log

e e

dB/ dB/

DI DI

-31.1 -31.1 2

(dBm 51? (dBm 1 o

LaRly ks - b dou e Lgfy  pasr 1

b 52 ‘ b 52

[Start 5.000 GHz
#Res BW 100 kHz

*VBH 300 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 10.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 15.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type
1 (&3] Freq

X Axis
6.835 GHz

Anplitude
-67.55 dBm

Marker Trace
1 [&5]

Type
Freg

X Axis
14.335 6Hz

Anplitude
-64.99 dBm

15GHz-20GHz

- Agilent

20GHz-25GHz

- Agilent

Mkrl 19.880 GHZ

Mkrl 24.210 GHZ

Ref 18 dBm Atten 28 dB -64.29 dBm | Ref 18 dBm Atten 28 dB -63.66 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI ! | DI

-31.1 i -31.1 i

B i 2 : ‘ " o o Rnshrsmieiod
Loy o i Lafiv b b !

W1 §2 W1 §2

[Start 15.000 GHz
#Res BW 100 kHz

*VBH 300 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 [&H] Freq 19.808 6Hz -64.29 dBm 1 [¢H] Freq 24.2108 GHz -63.66 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1

FCC ID: JOYFA51
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1GHz-5GHz

- Agilent

Hkrl 366.6 MHZ]

- Agilent

Mkr2 3.116 GHZ

Ref 16 dBm Atten 26 dB -70.54 dBm | [Ref 16 dBm Atten 26 dB -68.54 dBm
#Peak #Peak

Log Log |

e e |

B/ e/ ﬂ [

DI DI

31,3 31,3

(dBm T 1 T 1 (dBm

Lafv MWM««.W*&»-W 2 ~ x o LoAv a b’ e A, -
b 2 ‘ ' ' ' b 2

Start 30.0 MHz
#Res BH 100 kHz

*UBH 368 kHz

Stop 1,600 @ GHz
Sweep 92.73 ms (1001 pts)

Start 1,000 GHz
#Res BH 100 kHz

#UBH 368 kHz

Stop 5,008 GHz
Sweep 382.3 ms (1001 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (6] Freq 366.6 MHz -78.54 dBm 1 (6] Freq 2.468 GHz -11.32 dBm
2 (¢5] Freg 3.116 GHz ~-68.54 dBm
5GHz-10GHz 10GHz-15GHz

- Agilent

Mkrl 6.99@ GHz]

- Agilent

Mkrl 14.355 GHZ

Ref 18 dBm Atten 28 dB -67.18 dBm | Ref 18 dBm Atten 28 dB -64.74 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI DI |

-31.3 -31.3 F

(dBm é_ (dBm o

R e s L - . LRy [hesetetnmbo bt s T

V1 §2 W1 §2

[Start 5.000 GHz
#Res BW 100 kHz

*VBH 300 kHz

Stop 10,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 10.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 15.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type
1 (&3] Freq

X Axis
6.998 GHz

Anplitude
-67.18 dBm

Marker Trace Type
1 [&5] Freq

X Axis
14.355 6Hz

Anplitude
-64.74 dBm

15GHz-20GHz

- Agilent

20GHz-25GHz

- Agilent

Mkrl 15899 GHZ

Mkrl 28.899 GHZ

Ref 18 dBm Atten 28 dB -65.32 dBm | Ref 18 dBm Atten 28 dB -64.81 dBm
#Peak #Peak

Log Log

e e

B/ dB/

DI DI | | | ! ] | ! ! |

-31.3 -31.3 .

(dBm T é I T T (dBm T o | | )

LoFiy i i Lafiv 7 T f T ! ]

W1 §2 W1 §2

[Start 15.000 GHz
#Res BW 100 kHz

*VBH 300 kHz

Stop 20,000 GHz
Sweep 477.9 ms (1801 pts)

[Start 20.000 GHz
#Res BW 100 kHz

*UBH 300 kHz

Stop 25.000 GHz
Sweep 477.9 ms (1801 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Anplitude
1 [&H] Freq 15.898 6Hz -65.32 dBm 1 [¢H] Freq 20.898 GHz -64.81 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average . RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.03 1022 10 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.07 1274 12 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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8.4 Test data

Date . October 11, 2017

Temperature . 221 [C]

Humidity . 63.8 [%)] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino

Date . October 17, 2017

Temperature . 225 [C]

Humidity . 36.8 [%)] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date . October 18, 2017

Temperature . 238 [C]

Humidity . 36.3 [%] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz
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spickrkk RADTATED EMISSION  sekerskekokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{<DATA Sheet No.01>> 17 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.5[°C] 36.8[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Low Note2
[dB(u V/m)]
Sl S : T 1 1 1 1 1 1] <FCCB3m
Eo ! bbb b | ——— LinitQP)
r I | [ N | 1 | 1 | v o <11.MHz_11b_Tx _Low>
0 ! [ ! ! : y L ) — Peak level(H,PK)
- R ! ! R Peak level(V,PK)
| | 1 1 | I 1 1 1 1 I 1 1 1 I
| 1 1 I | + t 1 1 I 1 1 1 I
r 1 1 1 1 1 1 1 1 1 I 1 1 1 1
40 [ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| I 1 1 I 1 1 1 1 1 I 1 1 1 I
I 1 1 1 1 1 1 1 1 I 1 1 1 I
- C A | | A T T T
s . r
§ ¥ | R
= | 1 1 | 1 1 1 I 1 | 1 1 1
o | 1 1 1 1 1 1 1 I 1
L 1 1 1 1 1 1 1 1 1 1
20 — 1T ' T
1 1 I I 1 1 1 1 I
] 1 I I 1 1 I 1 1 1 I
I 1 1 | 1 1 1 I 1 1 1 I
I 1 | | 1 1 I 1 1 1 |
| I | 1 1 b 1 1 1 I
L . ; =T i &
r i A i i A
I 1 1 I I 1 1 1 I 1 1 1 I
o I 1 1 1 ] 1 1 1 ] 1 1 1 I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] [* ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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[11b]
Channel Low
ABOVE 1GHz
sk RADTATED EMISSTION  sokokolokokox
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.02>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino .
Model No. : FA51 Temp,Hum,Atm : 22.1[C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Low Note2
[dB(x V/m)]
10 ¢ : j i T T 7 <FCC C_GHz3m>
c ; i | i oo Limit(PK)
100 3 | | | | 1 | 1 [ I e Limit(AV)
90 E i i i N T <01_GHz_11b_Tx Low>
. : : : : : [ ——  Peak level(H,PK)
o | | | | i [ — Peak level(V,PK)
80 i ! ! — —&——  Emission level(H,PK)
- X ' ' ' X 1 Emission level(H,AV)
70 E | ] ] ] i 1 x Emission level(V,PK)
E L ! ! ! oL . Emission level(V,AV)
= 60 F T T T T T T
% RS IS ' oy alasl
i o h 4
50 1 1 1 1
C 1 1 1 1 I 1 I 1
40 £ i i i i T ——
= 1 1 1 1 I 1 I 1
30 F : " ; —
o 1 1 1 1 I 1 I 1
F ; ; ; ; : P
20 o 1 1 1 1 I 1 I 1
- : 1 : I : 1 : 1
10 F T T T —T—T—T—T
P~ 1 1 1 1 I 1 I 1
0 - 1 ! ! ! 1 1 ] !
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading "4 Result Result Limit Limit Margin Margin Height Angle
PK | { AV PK AV K AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(puV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em) [°1]
1 4824.000 H 50.8 37. 3 9.3 60. 1 46.6 74.0 54.0 13.9 7.4 220.0 336.0
2  4824.000 V 50.5 38.7 9.3 59.8 48.0 74.0 54.0 14.2 6.0 280.0 17.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11b]
Channel Middle

BELOW 1GHz

soiioioiclok RADTATED EMISSION  sekeioferofor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.03>> 17 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Tablet Operator : T.Seino ~

Model No. : FA51 Temp,Hum,Atm : 22.5[C] 36.8[%)

Serial No. :N/A Notel <

Test mode : 11b_Tx_ch:Middle Note2

[dB(p V/m)]
60

L | Lo ] i j T <FCCB3m>
r | R | i | I ———— Limit(QP)
N ! ! oo ! ! ! ! Lo :“ <12 MHz_11b_Tx Mid> )
o = ; ; 1 gk e 554
C : ! R | ! ! ! Lo Peak level(V,PK)
| 1 I 1 | I 1 1 1 1 1 1 1 1 1
| 1 1 1 1 + t 1 1 | 1 1 1 I
r 1 1 1 | 1 1 1 1 1 | 1 1 1 1
40 : ] ; X ] A TR T
B I 1 1 I 1 1 1 1 1 I 1 1 1 I
r I 1 1 I I I 1 I 1 I 1 1 1 I
[ I 1 1 1 I | 1 1 1 I 1 1 1 I
T"_" i - I 1 1 I I 1 1 1 1 I 1 1 1 I
§ W | A R R
r | 1 1 | 1 1 1 1 1 1 1 1 1
- 1 1 1 | 1 | 1 1 1 1 1
20 — 117 i ' T
1 1 I 1 1 1 1 1 I
1 1 1 | 1 1 I 1 1 1 I
I 1 I I 1 1 1 | 1 1 1 I
I 1 I I 1 1 I 1 1 1 I
10 ' ' ; : : ——
= 1 1 1 1 1 1 I 1 1 1 1
i | A R i i Coo
I 1 1 I I 1 1 1 I 1 1 1 I
o I 1 1 ] I I 1 1 ] 1 1 1 I
0 " 1 1 1 1 1 1 1 " 1 1 1 "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) o Height Angle
[MHz] [dB(1/m)] [em]  [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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Channel Middle
ABOVE 1GHz
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spickckk  RADTATED EMISSION  skskskokokokor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.04>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.1[°C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Middle Note2
[dB(z V/m)]
e : : — 1 1 ¢ 11 ¢FCC C_GHz.3m>
100 E ! : ! HE S S Limit(PK)
o | | | | ] | T i Limit(AV)
- i i | R T <02_GHz_11b_Tx Mid>
90 F ; ; ; R —— Peak level(H,PK)
C 1 I I 1 1 [l 1 1 Peak le\’ﬁ.‘l(V,PK)
80 ¢ H | ! H R Emission level(H,PK)
wee ' ' ' ' t 1 Emission level(H,AV)
70 E [ | | | 1 | | | x Emission level(V,PK)
& H . t i R . Emission level(V,AV)
] 60 | T T T ) T T T
% s pos ' snggd bl
-1 50 - + N +
1 1 1 > <
E 1 I I I | I I I
40 F i i i i e
- | | | | 1 | 1 |
30 F : ; ; ———
L. 1 1 1 1 | I | I
a : . . i L
20 o | 1 1 | 1 1 o
g : T @ 0 bod
10 F T T T —T—T—T—T
= 1 I I I | | | I
= 1 I I I | I | I
0 : H H ! 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
K / K A PK AV PK AV. ‘ ‘
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] e
1 4874.000 H 50.2 37.6 9.4 59.6 47.0 74.0 54.0 14.4 7.0 177.0 338.0
2 4874.000 V 51.1 37.4 9.4 60.5 46.8 74.0 54.0 13.5 1.2 226.0 300.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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[11b]
Channel High

BELOW 1GHz
skl RADTATED EMISSION  sskeioferokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.05>> 17 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino ;
Model No. : FA51 Temp,Hum,Atm : 22.5[C] 36.8[%)
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:High Note2
[dB( . V/m)]
Sl " N ! 1 1 1 1 1 1| FCCB3m
FoL | b bbb | ——— Linit@p)
- A R R | | i1 1 1 1 if <13MHz11bTxHigh>
50 — ' ; ' — Peak level(H,PK)
IR | R Peak level(V.PK)
| I 1 1 1 1 1 1 I 1 1 I 1 1 1 I
I 1 1 I I + + I 1 I 1 1 1 I
i \ LI S T I | : : : g oa
40 L. | 1 1 | 1 1 1 1 1 k 1 1 1 1
| | 1 1 | I 1 1 1 1 1 1 1 1 |
I 1 1 1 I 1 1 1 1 | 1 1 1 1
= | 1 1 1 I 1 1 I 1 I 1 1 1 |
—QJ - | 1 1 I I 1 1 1 1 1 1 1 1 1
S 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3 - R T R | | : A
- I 1 1 I I 1 1 I 1 I 1 1 1
o I 1 1 1 1 1 1 1 1 1 1
- | 1 1 1 1 1 1 1 1 1
20 WNggar—————— _— ~
1 1 | I 1 1 1 |
1 1 1 I | 1 I 1 1 1 I
| 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
g ] : R
- | 1 1 | 1 1 1 1 1 1 1 1 1
L I 1 1 I I 1 1 1 I 1 1 1 I
I 1 1 I I | 1 1 I 1 1 1 I
0 C . ! N H : | ! r 4 4 |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [cm] [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11b]
Channel High
ABOVE 1GHz
skackikk  RADTATED EMISSION  sskokskokodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.06>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino ~
Model No. : FA51 Temp,Hum,Atm : 22.1[°C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:High Note2
[dB(u V/m)]
Hoe ; : =1 9 T 7 ¢FCC C_GHz.3m>
o E ! ! ! ! y 1 1! Limit(PK)
100 ¢ | i i i vt o0t | weEmeses Limit(AV)
c i | i I <03.GHz_11b_Tx High>
%0 ¢ ; : : R ———— Peak level(H,PK)
= l | | | | | o Peak level(V,PK)
80 ' ! H ] ' Emission level(H,PK)
. = ' ' i ' —— Emission level(H,AV)
70 E | | | | | | | | X Emission level(V,PK)
E - i i 4 I . Emission level(V,AV)
= 60 | T T T g T T T
[ o | | | |
S o e il
50 1 1 1 '
- 1 1 1 1 I 1 I 1
40 £ i i i i T
C 1 1 1 1 ] 1 I 1
30 E f f ; —
- 1 1 1 1 I 1 I I
- ' ! A T
20 - 1 | 1 1 1 1 o
o } 1 1 1 : 1 { 1
10 F T T T —T—T—T—T
C 1 1 1 1 I 1 I 1
= 1 1 1 1 I 1 ] 1
0 4 1 i 1 i 4 1 i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV, ) _
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(pxV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] =
1 4924.000 H 50. 4 37.5 9.6 60.0 47.1 74.0 54.0 14.0 6.9 195.0 327.0
2 4924.000 V 50.7 37.6 9.6 60.3 47.2 74.0 54.0 13.7 6.8 272.0 13.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



[11g]
Channel Low

BELOW 1GHz
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spdoiiokk . RADIATED EMISSION  sekskoksiofor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{{DATA Sheet No.07>> 17 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.5[C] 36.8[%]
Serial No. :N/A Notel :
Test mode : 11g. Tx_ch:Low Note2
[dB(x V/m)]
D T : 1 1 1 1 1 1| <FCCB3m
S R B A | Por b b | ——— LinitQP)
C ! ! Lo ! ! ! ! Lo <14 MHz_11g Tx_Low> _
50 - t — + t ; ' f——i——t — Peak lu\'el(l*!,Pi})
r SR S : : oo e Peak level(V,PK)
| | 1 1 1 I 1 1 1 I 1 1 1 1
] 1 1 1 I + + 1 1 I 1 1 1 |
= | 1 1 1 I 1 1 I 1 | 1 1 1 |
40 " T TR i | v R
I 1 1 I | 1 1 1 1 I 1 1 1 I
B I 1 1 I I | 1 1 1 1 1 1 1 I
[ I 1 1 I I 1 1 1 1 I 1 1 1 I
Bt 1§ it : | L 0B
& 30 L
3 - A i i R T R T
r | 1 1 | 1 1 1 1 1 I 1 1 1
- | 1 1 1 | 1 1 1 I 1 1
20 —— 1 o T
1 1 I I 1 1 1 1 I
1 1 I 1 1 1 1 1 1 1
I 1 1 1 1 1 1 L 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1 1
10 — - : —_—
- | 1 1 1 1 1 I 1 1 1 |
r | R i i A
| 1 1 | | 1 1 1 I 1 1 1 |
o I 1 1 1 ] 1 1 1 ] 1 1 1 I
0 n 1 1 1 n 1 1 H " 1 1 "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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[11g]
Channel Low
ABOVE 1GHz
sopoiciokk . RADTATED EMISSION  sskekoforsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.08>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.1[°C] 63.8[%]
Serial No. :N/A Notel .
Test mode : 11g Tx_ch:Low Note2
[dB(x V/m)]
s : : — T 7 1 01 CFCC C_GHz3m>
00 o ! ! . . : 4 — Limit(PK)
1 o | | | | i | 1 | | eseemeees Limit(AV)
90 | i | b <04.GHz_11g Tx_Low>
5 : : : : : 1 ———  Peak level(H,PK)
C 1 | | | 1 1 1 1 Peak level(\-",Pl\')
80 £ | i i i i R Emission level(H,PK)
I ' ' ' ' 1 Emission level(H,AV)
0 F i i i i TR R X Emission level(V,PK)
E ! ! ! ! S . Emission level(V,AV)
e 60 | T T T T T T
:q': P 1 o .:' I 1
B h H {
50 1 1 1 1
o 1 1 1 1 I 1 I 1
40 £ i i i i T
- | | | | 1 | l |
30 E " ! ; —
- 1 1 1 ; ] 1 | 1
3 ! : (.
20 C 1 1 1 1 I 1 I 1
g : R
10 - T T T T T T T T
P 1 1 1 1 I 1 I 1
- 1 1 1 ] I 1 ] 1
0 1 " 1 " 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Reading c. £ Result Result Limit Limit Margin Margin Height Angle
PK AV K A PK AV PK_ AV, . A
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [°1]
1 4824.000 H 50.1 39.4 9.3 59.4 48.7 74.0 54.0 14.6 5.3 210.0 339.0
2 4824.000 V 50.9 37.2 9.3 60. 2 46.5 74.0 54.0 13.8 7.5 266.0 10.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[119]
Channel Middle
BELOW 1GHz
sofikdolok . RADIATED EMISSION  ssbskokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.09 >> 17 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino .
Model No. : FA51 Temp,Hum,Atm : 22.5[°C] 36.8[%]
Serial No. :N/A Notel :
Test mode : 11g Tx_ch:Middle Note2
[dB(x V/m)]
O T ! 1 1 1 1 1 1| <FCCB3m>
R ! Lo b b | ——— Limit@QP)
C | | VoW | | | | o <15.MHz_ 11g Tx Mid>
50 : : A ; A : A B — Peak level(H,PK)
EEREEEE ! R Peak level(VPK)
L 1 I 1 | | | 1 I 1 1 1 1 1 1
I I | | | + + I I 1 1 1 1 1
r 1 I 1 | | | 1 1 1 1 1 1 1 1
40 - 1 1 1 1 | 1 1 1 1 1 1 1 1 1
L 1 | | | | | 1 I 1 1 1 1 1 1
1 | | | | | 1 1 1 1 1 1 1 1
d 1 | | | | | 1 I 1 1 1 1 1 1
@' i - 1 | | | | | 1 1 1 I 1 1 1 1
P —
d 1 | | | | | 1 I 1 1 1 1 1
= 1 | | | | | 1 1 1 1 1
L. 1 | | 1 | 1 I i I |
20 —— i T
| | | | | 1 1 1
) | | | | I I 1 1 1 1
I | | | | I 1 1 1 1 1 1
1 '] | | 1 1 1 1 1 1 1
10 — : ! —
- I | | I I I 1 1 1 1 1
= 1 1 1 1 | 1 1 1 1 1 1 1 1
L 1 | | | | | 1 1 1 1 1 1 1
1 | | | | | 1 1 1 1 1 1 1
o 1 | | | | | ] I 1 1 1 1 1
0 i i i i & i n n n n n 1 1 I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[l1g]
Channel Middle
ABOVE 1GHz
spioriokk RADTATED EMISSION  skeksekokkok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<{DATA Sheet No.10>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.1[°C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:Middle Note2
[dB(x V/m)]
110 ¢ T T T T T T N R N
E i I | | | Lo <{FCC C_GHz_3m>
. | ! ! ! L1 == [{imit(P)
100 r 1 1 1 1 1 1 | e Limit(AV)
C | | i R R <05.GHz_11g Tx Mid>
0 E : ; : T ————  Peak level(H,PK)
C 1 | I 1 1 [ — Peak level(V,PK)
80 F : ! ; = ¢ —&——  Emission level(H,PK)
S g H A | ' = Emission level(H,AV)
70 g | i | | | T x Emission level(V,PK)
E ! ! . ! T o Emission level(V,AV)
= 60 | T T T ) T T T
4 E | | [
@ T i~ 1
-1 50 + + +
1 I 1 1
g : T I
40 £ i i i i i
C 1 | I 1 1 1 I I
30 F : ; ; ———t
- 1 1 1 1 1 1 1 1
e 1 | 1 1 1 1 1 1
20 C 1 | I 1 1 1 I |
r : : 1 1 1 1 1 1
10 F T T T T —T—T1
C 1 | | 1 1 1 I I
- 1 I 1 1 1 1 1 I
O 1 1 1 1 £ 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [cm) )
1 4874.000 H 50.8 37.4 9.4 60. 2 46.8 74.0 54.0 13.8 -2 229.0 317.0
2 4874.000 V 50.6 37.4 9.4 60.0 46.8 74.0 54.0 14.0 7.2 281.0 7.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11g]
Channel High
BELOW 1GHz
sk RADTATED EMISSION - sekskoksiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.11>> 17 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino .
Model No. : FA51 Temp,Hum,Atm : 22.5[°C] 36.8[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:High Note2
[dB(u V/m)]
60 T T T T T T T T T T T T T T -~ N
o 1 1 1 1 T 1 | | | | | [ <{FCC B_.3m o
E L : Coob b ] ——— Linit@P)
C I | o | | | I 1o [ <16.MHz_11g Tx_High>
50 — f ! —+ + + + H ——— Peaklevel(H,PK)
R EERE ! R EEE Peak level(V,PK)
L 1 | | 1 1 1 1 1 1 1 1 1 1 1
1 1 I | | t + 1 1 1 1 1 1 1
™ 1 | ] 1 | I 1 1 1 1 1 1 1 1
40 I S R T i | i T R R
r 1 1 1 [ 1 | 1 1 1 [
| | | | | | I I I I I I I I
~ 1 | | I I | I I I I I I I I
? - 1 | | | | I I I I I I I I I
§oo——— —
r 1 1 | | | | I I I I I I I
| | | | I I I I I I |
1 | | 1 1 | 1 1 1
B A —— — —
| | | | | I I I
1 | | | | I 1 I I I I
| | | | | I I I I I I I
1 | | | 4 I I I I I I I
10 — ' ; —
- | | | I I I I I I I
- | | | | L] | 1 1 1 1 1 1 1
L 1 | | | | | I I I I I I I
| | | | | | I I I I I I I
[ 1 | | | | | I I I I I I I
0 1 1 n n 1 " " " 1 1 1 1 "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] T

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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g
Channel High
ABOVE 1GHz
sopfoiciolk RADIATED EMISSION  seksioksiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.12>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino .
Model No. : FA51 Temp,Hum,Atm : 22.1[°C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11g_Tx_ch:High Note2
[dB(x V/m)]
110 C T T T T T T T T ~r~ -~ "
£ 1 | | | 1 | T <FCC C_GHz_3m>
o ! . ! ! ! e 1 Limit(PK)
100 F i i i i ro0o0 0 [ | Es==E=s Limit(AV)
- i i i T T T <06.GHz_11g Tx High>
90 £ ; : : T ———— Peak level(H,PK)
E | | | | I o — Peak level(V,PK)
80 | ! ; ' g — ——&——  Emission level(H,PK)
_E g - 3 - : 2 5= Emission level(H,AV)
70 E | | | | | | | | o Emission level(V,PK)
E ! ! ! ! N > Emission level(V,AV)
— 60 T T T T T T
g o | | I 1
-] : ______________ = {
- 50 B . +
1 1 1 4
c : : ; : I R
40 - I 1 1 1 I 1 1 1
o 1 1 1 1 I 1 1 1
30 F : 5 ; ————
- I 1 1 1 I I | 1
g ' : By
20 C | 1 1 1 | 1 1 1
g : S N
10 = T T T T T T T T
C 1 1 1 1 I 1 1 1
= 1 1 I 1 I ] 1 1
0 n 1 " 1 n 1 1 n
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [em) [°]
1 4924.000 H 50.8 37.4 9.6 60. 4 47.0 74.0 54.0 13.6 7.0 219.0 333.0
2 4924.000 V 51.0 37.4 9.6 60. 6 47.0 74.0 54.0 13. 4 7.0 269.0 16.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11n(HT20)]

Channel Low

BELOW 1GHz
sopdoriokk  RADTATED EMISSION - sekekokorodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.13>>

17 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino =
Model No. : FA51 Temp,Hum,Atm : 22.5[C] 36.8[%]
Serial No. :N/A Notel 3
Test mode : 11n_Tx_ch:Low Note2
[dB(x V/m)]
O 7 T 1. ! 1 1 1 1 11| FCCB3m>
J I N : Lo ——— Linit@P)
C ! 1 [ | | | | 1o <17.MHz_11n_Tx_Low>
50 I 1 1 1 1 1 1 1 | 1 | 1 1 P(_"ak lL‘\"L‘](H,PK)
R RE ! IR EEE Peak level(V/PK)
| 1 1 1 1 1 1 1 l 1 1 I 1 I 1 1
I 1 1 1 1 + + 1 1 | 1 I 1 1
I | 1 1 1 1 1 I 1 1 | 1 | 1 1
40 - V R " 1 " TR
L 1 1 1 1 1 1 1 1 1 I 1 I 1 1
1 1 1 1 1 1 1 1 1 I 1 I 1 1
P 1 1 1 1 1 1 3 1 1 1 1 I 1 1
7': - I 1 1 1 1 1 1 1 I | 1 1 1 1
- 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o - A | | A T A A
i 1 1 1 1 1 1 1 1 1 I 1 1 1
- 1 1 1 1 1 1 3 1 I 1
20 T i T
1 1 1 1 1 I 1 1
| 1 1 1 1 | I 1 I 1 1
I 1 1 1 1 1 I 1 I 1 1
I 1 1 I 1 | I | 1 | 1 1
| 1 1 1 | I I 1 I 1 1
WE=— 1 ™ . | T 1 113
- 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 I 1 I 1 1
| 1 1 1 1 1 | I | 1 | 1 1
oL . H 1 1 1 ! ! I S B
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [em] |

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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[11n(HT20)]
Channel Low
ABOVE 1GHz
spdokdokk RADTATED EMISSION  sskekokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.14>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino y
Model No. : FA51 Temp,Hum,Atm : 22.1[C] 63.8[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(u V/m)]
1o : ! = ¢FCC C_GHz.3m>
00 E ! ! : " ! ! Limit(PK)
100 ¢ i i i i 7 T T T Limit(AV)
90 E I | | I <07_GHz_11n_Tx_Low>
. : : : : [ ———  Peak level(H,PK)
o | | | | | I Peak level(V,PK)
80 F ) : ] ' = Emission level(H,PK)
. - X ' ' ' 1 Emission level(H,AV)
70 F | | | | | | T » Emission level(V,PK)
E : ! ! ! R . Emission level(V,AV)
] 60 | T T T R T T T
2 r | | | |
3 SR " ' "~
50 I | | I
o I I 1 1 I 1 1 1
40 F i i i i i
= I | 1 1 | I 1 1
30 F ; ; ; ————
= I I | i 1 1 1
E . ; . | H I
20 E I | 1 | | I 1 1
F I I | i 1 1 1
10 E T T T T ——T—
=4 I I 1 | | 1 1 1
o E ! | : ! ! I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(nV/m)] [dB] [dB) [em) ° ]
1 4824.000 H 50.5 37.1 9.3 59.8 46.4 74.0 54.0 14.2 7,6 211.0 346.0
2 4824.000 V 50.3 38.2 9.3 59.6 47.5 74.0 54.0 14. 4 6.5 269.0 18.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



[11n(HT20)]

Channel Middle
BELOW 1GHz

Page 47 of 73

siickiokk RADIATED EMISSION  sseskekokskor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name : KYOCERA Corporation

EUT : Tablet
Model No. : FA51
Serial No. :N/A

Test mode : 11n_Tx_ch:Middle

<{{DATA Sheet No.15>>

Standard : FCC Part.15 subpartC
Operator : T.Seino
Temp,Hum,Atm : 22.5[°C] 36.8[%]
Notel ¥

Note2

[dB(x V/m)]
60

T T T

T T T — T T T T T T T T
- 1 1 1 [ 1 1 | 1 1 [
- | | 1 [ 1 1 | 1 1 [
B 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| | | [ | 1 | | | [
o [ 1 | 1 [ 1 1 1 1 1 [
50 + + + + +—+ + + + + + + +—+
- | | | [ 1 1 | 1 1 [
L | | 1 [ | | | | 1 [
1 1 1 [ 1 I I I I [
r | | 1 [ + | 1 1 1 [
- 1 | | [ 1 1 1 | | [
40 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L | | 1 ) | | | | | | R
| 1 1 [ | 1 1 1 1 [
r | | | [ | 1 | | 1 [
F 1 | 1 [ | | | | | [
-] - 1 1 1 [ 1 1 1 1 1 [
> | I T S 1 1 1 1 T T B |
2 30 | | | [ [ | [ [ [ [
- | | 1 [ 1 1 | 1 1 [
| | 1 [ 1 1 | 1 [
| 1 1 [ | 1 1 1
1 1 1 1 1 1 1 1 1
| | | [ ! |
T T T T T 1
1 1 [
| | [
1 [
1 [
1 [}

<FCC B_3m>
M <18MHz_11n_Tx Mid>

17 October,2017

Limit(QP)

Peak level(H,PK)
Peak level(V,PK)

20 T
1 1 1
1 1 1 1 | 1
] 1 1 1 1 1 I 1
PN i i Coad
W= ; : R EREER
C i Coo i i R R R
1 1 I 1 1 | 1 1 1 1 1 1 1
0 L ! | AR ! ! ! } 1 !
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) R i Height Angle
MH=1 [AR(1/m)T [eml ° 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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[11n(HT20)]
Channel Middle
ABOVE 1GHz
sokrdoiokk  RADTATED EMISSION - sskokskoiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.16>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 22.1[C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Middle Note2
[dB( 2 V/m)]
110 - T T T T T T L VPN 5
C 1 | | | | | o <FCC C_GHz_3m>
- i [ ! ! ! [ Limit(PK)
- | | | | i | T i Limit(AV)
g | | | R T <08.GHz_11n_Tx Mid>
90 F : : : : : . ——  Peak level(H,PK)
o 1 | | | | [ T —— Peak level(V,PK)
Sor : : R A —&—  Emission level(H,PK)
P 4 ' ' ' 1 — 1 Emission level(H,AV)
70 E | | | | | | T x Emission level(V,PK)
E : ! ! ! L 0 b o Emission level(V,AV)
E 60 _ T T T o T T T
z foscasasassomeg ! g SR ot
- 50 + + +
1 1 I b )
c : | : p R
40 = 1 1 1 1 I 1 | 1
= 1 1 1 1 I 1 I 1
30 F ; ; ! ———t
- 1 1 1 1 1 1 I 1
= 1 1 ) 1 | 1 I 1
20 B 1 1 1 1 I 1 I 1
g | N
10 e T T T T T T T T
B 1 1 1 1 I 1 I 1
- 1 1 1 1 I 1 I 1
0 i 1 1 " i n
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading &€ Result Result Limit Limit Margin Margin Height Angle
K § ( AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm) i 4l
1 4874.000 H 61.1 3r.3 9.4 60.5 46.7 74.0 54.0 13.5 1.3 219.0 331.0
2 4874.000 V 50.8 37.4 9.4 60. 2 46.8 74.0 54.0 13.8 1.2 284.0 21.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11n(HT20)]
Channel High
BELOW 1GHz
spdokdokk RADIATED EMISSION  skskskokskokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.17>> 17 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.seino R
Model No. : FA51 Temp,Hum,Atm : 22.5[°C] 36.8[%]
Serial No. :N/A Notel ;
Test mode : 11n_Tx_ch:High Note2
[dB(x V/m)]
Sl S ! T 1 1 1 1 1 1| <FCCB3w
R IR : Lo b ] ——— Linit@P)
r | | [ N | l 1 [ [ t v o <19.MHz 11n Tx High>
50 ! [ I ! ' : — & — Peak level(H,PK)
EEEEEEE ! HEEEEEEE Peak level(V.PK)
N 1 1 I 1 1 1 1 1 1 1 1 I 1 1
1 1 1 1 1 + + 1 1 1 1 1 1 1
g I I | 1 1 | 1 1 1 1 1 I 1 1
40 L 1 1 | 1 1 1 1 1 1 1 1 1 1 1
1 1 | 1 1 1 1 1 1 1 1 1 1 1
r I I | 1 1 1 1 | 1 1 1 I 1 1
o I I I 1 1 1 1 1 1 1 1 I 1 1
AP IEEE : { 83k
B 30
2 - A T T R | | R R A A
o 1 1 I 1 1 1 1 1 1 1 1 1 1
- I 1 1 1 1 1 1 1 1 1 1
. 1 1 1 1 1 1 1 1 1 1
20 T o 1
1 I 1 1 1 1 1 1 1
| I 1 1 1 1 1 1 1 1 1
I I 1 1 1 1 1 1 1 1 1 1
. " | C
ol T TR ; ; R E
b 1 1 ] 1 1 1 1 1 1 1 1 1 1
18 1 1 I 1 1 1 1 1 1 1 1 1 1
I | I 1 1 1 1 1 1 1 1 1 1
" 1 I I 1 I 1 1 1 1 1 I 1 1
0 " " " 1 1 1 1 1 1 1 1 " 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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[11n(HT20)]
Channel High
ABOVE 1GHz
sokicoiokk  RADTATED EMISSION  skeksbokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.18>> 11 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Tablet Operator : T.Seino )
Model No. : FA51 Temp,Hum,Atm : 22.1[C] 63.8[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:High Note2
[dB(p V/m)]
o E : : =9 @ T | ¢FCC C_GHz.3m>
= ! ! ! [ . Limit(PK)
100 ¢ i i i i o o0 0 || messme— Limit(AV)
E i i | PR <09_GHz_11n_Tx High>
90 £ ; : ; T T ————  Peak level(H,PK)
o 1 I | I | I Peak level(V,PK)
80 £ | i i i o 1 Emission level(H,PK)
e t ' ' X ' 1 Emission level(H,AV)
70 E i i i i T 0 Emission level(V,PK)
E : : 1 g Po1 . Emission level(V,AV)
i) 60 | T T T T T T
z e ! o i e ok
— 50 g i i | i
E 1 1 I 1 I I 1] 1
40 F i i i i [ B
C 1 1 I 1 I I 1 1
30 F ; : ; —
- 1 1 1 1 | 1 1 1
o 1 1 1 1 1 1 1 1
20 C 1 1 1 1 I 1 1 1
& 1 1 I 1 I I 1 1
10 F T T T T ——T—T
- 1 1 I 1 I I I 1
0 E ! ! . ! | P r
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(puV/m)] [dB(pV/m)] [dB(xV/m)] [dB(xV/m)] [dB] [dB] [em) 3
1 4924.000 H 50.7 37.5 9.6 60. 3 47.1 74.0 54.0 13.7 6.9 211.0 339.0
2 4924.000 V 51.0 37.6 9.6 60. 6 47.1 74.0 54.0 13.4 6.9 268.0 21.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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8.4.2 Receive mode

Channel Low

BELOW 1GHz
skl RADIATED EMISSION koo
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.19>> 18 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino _
Model No. : FA51 Temp,Hum,Atm : 23.8[C] 36.3[%]
Serial No. :N/A Notel 3
Test mode : Rx_ch:Low Note2
[dB(x V/m)]
O T : T 1 1 1 1 1 1| <FCCB3m
SRR : Lo b ——— Linit@P)
r | | | T TR | | | | | 1 [ <20 MHz_Rx_Low>
50 — ; ; —++ ++ ] —— Peak levelH,PK)
IR ERE ! R Peak level(VPK)
L 1 | | | | I ll I I 1 1 1 1
1 | | | L + + I 1 1 1 1 1 1
r 1 | | | | | | I I 1 1 1 1
40 : T 1 1 1 T
: 1 | | | | | I I I 1 1 1 1 1
1 | I | | | 1 I I 1 1 1 1 1
r 1 | | | | | I 1 I 1 1 1 1 1
E - 1 | | | | I 1 I I 1 1 1 1 1
% I | | i T
] 1 | | | | I 1 I I 1 1 1 1
1 | | | I | 1 | 1 1 1 1 1
1 | | | | I 1 I 1
i R R : i Lk
1 ] ] ] ] ] 1
| | | | I
| | | | | 1
| | | I 1
1 | | 1
1 1
1
1
|
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) Csif Height Angle
[MHz] [dB(1/m)] [cm] [ 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51
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Channel Middle

20

BELOW 1GHz
#kkkk%  RADIATED EMISSION sororior
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.20>> 18 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 23.8[°C] 36.3[%]
Serial No. :N/A Notel 3
Test mode : Rx_ch:Middle Note2
[dB(x V/m)]
T T T ! T 1 1 1 1 1 1| <FCCB3m
oo ! ! oo | ——— | imit(QP)
r I R i i i1 1 1 1 1] <21.MHzRxMiddle>
5 ! S I B ! ! ; A N —— Peak level(H,PK)
IR | RS Peak level(V,PK)
L 1 1 I 1 1 1 1 1 1 1 1 1 1 1
1 I 1 1 1 + t 1 1 1 1 1 1 1
i ; A ; : : I S N B
40 - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 | 1 1 1 1 1 1 1 1 1 1 1
1 1 | 1 1 1 1 1 1 1 1 I 1 1
o I 1 I 1 1 1 1 1 1 1 1 I 1 1
B r L : ! A S R W
> 30 ! 1 ! |
3 - S T R A R | | : R R
o | 1 I 1 1 1 1 1 1 1 1 | 1
- I 1 I 1 1 1 1 1 1 1 1
n i R " i P
] ] I 1 [ 1
1 | 1 1 1
I I 1 1 1
I 1 1 1
I 1 1

T TT

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height  Angle
[MHz] (dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17217-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA51



Channel High
BELOW 1GHz
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sopiokrckk  RADIATED EMISSION  skskokofokodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{<DATA Sheet No.21>> 18 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Tablet Operator : T.Seino .
Model No. : FA51 Temp,Hum,Atm : 23.8[°C] 36.3[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:High Note2
[dB(px V/m)]
60 T T T T T T T 1] T T T T T T “~ “ \
- | 1 1 [ 1 | | 1 1 [ <{FCC B_3m
O O N O : S Limit(QP)
B | | | I [ 1 | | 1 1 1 oI <{22_MHz_Rx_High>
il I 1 I 1 I I 1 1 1 I 1 I 1 1 »
% T : T oo 515
: | 1 | 1 [ | | | 1 | 1 [ Peak ]C\Cl(\’"P}\)
| 1 1 1 1 1 1 1 1 1 I 1 | 1 1
| 1 1 1 | + + 1 I | 1 | 1 1
M I | : S NI
40 = 1 1 1 1 1 1 1 1 1 | 1 | 1 1
| I 1 I 1 I 1 I I I 1 I | I 1
1 1 1 1 1 1 1 1 1 1 1 I 1 1
I I 1 1 1 1 1 I 1 I | 1 | 1 1
- S N S N : S NI
z 30
3 - A R | | A A T
I 1 1 1 1 1 | 1 1 I 1 1 1
I 1 1 1 I 1 I I | I
1 1 1 1 1 1 1 1 1
I 1 | 1 I | I |
T T T T T 1
1 I 1 I 1
1 1 1 I 1
1 1 1 1
I 1 I
1 |

20 1
10 —T—T—W . E S S S
0 C ! ! L ! ! : I .
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHZ] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17217-0
FCC ID: JOYFA51
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